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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel (dBuv)
70.0
15E RS$247-QP

60.0 |

15E R5S247-AVG

10.0
0.15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E R55247-QP LISN-060105-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dB  dBuV  dBuV dB dB
1 0.154 43.79 -21.99 65,78 33.2 0.07 10.43 QP
2 0.154 29,99 -25. 7% 55. 78 19.49% 0.07 10.43 Average
3 0.171 40.67 -24.23 64.90 30.19 0.05 10.43 QF
4 0.171 24,97 -29.93 54.90 14.49% 0.05 10.43 Average
5 0.182 39.36 -25.06 64.42 28,90 0.04 10.42 QF
3 0.182 25.06 -29.36 54.42 14.60 0.04 10.42 Average
7 0.292 38.21 -22.25 60.46 27.80 0.06 10.35 QF
B * 0.292 33.71 -16.75 50.46 23.30 0.086 10.35 Average
9 0.322 39.28 -20.38 59.66 2B.89 0.05 10.34 QF
10 0.322 32.58 -17.08 49.66 22.19 0.05 10.34 Average
11 0.354 36.95 -21.92 58.87 26.60 0.03 10.32Z QF
12 0.354 28.95 -19.92 48,87 18.60 0.03 10.32 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2

TEL : +86-512-57900158
FCC ID: PJZ5228XG



s=aranas. FCC RF Test Report Report No. : FR332120-01

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | 15E R§§247-QP
s{mk | 15E RSS247-AVG
40.0 Tt
30.0[-2iH{s A
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dE ~ dBuvV  dBuv dB dB
1 0.161 44.66 -20.77 65.43 34.20 0.03 10.43 QP
2 0.161 27.76 -27.67 55.43 17.30 0.03 10.43 Average
3 0.181 41.07 -23.39 64.46 30.61 0.04 10.42 QP
4 0.181 27.27 -27.19 54.46 16.81 0.04 10.42 Average
5 0.182 40.27 -23.66 £3.93 29.80 0.05 10.42 QP
& 0.182 27.77 -26.16 53.93 17.30 0.05 10.42 Average
7 0.287 37.50 -22.82 £0.32 27.20 -0.05 10.35 QP
g 0.287 27.50 -22.82 50.32 17.20 -0.05 10.35 Average
9 0.329 39.48 -20.01 59.49 29.21 -0.06 10.33 QP
10 *#  0.320 34.08 -15.41 49.49 23.81 -0.06 10.33 Average
11 0.361 36.36 -22.33 58.60 26.10 -0.06 10.32 QP
12 0.361 28.46 -20.23 48.69 18.20 -0.06 10.32 Average

Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

Radiated Spurious Emission Test Modes

Mode Band FGaIL]zd) Antenna Modulation Channel @ Frequency g::g RU Remark
Mode 1 U-NII-2A 5.25-5.35 CDD 1S4T 802.11a 52 5260 6Mbps - -
Mode 2 U-NII-2A 5.25-5.35 CDD 1S4T 802.11a 60 5300 6Mbps - -
Mode 3 U-NII-2A 5.25-5.35 CDD 1S4T 802.11a 64 5320 6Mbps - -
Mode 4 U-NII-2C | 5.47-5.725 CDD 1S4T 802.11a 100 5500 6Mbps - -
Mode 5 U-NII-2C | 5.47-5.725 CDD 1S4T 802.11a 116 5580 6Mbps - -
Mode 6 U-NII-2C = 5.47-5.725 CDD 1S4T 802.11a 140 5700 6Mbps - -
Mode 7 U-NII-2A 5.25-5.35 CDD 1S4T 802.11ax HE20 52 5260 MCSO0 Full RU -
Mode 8 U-NII-2A 5.25-5.35 CDD 1S4T 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 9 U-NII-2A 5.25-5.35 CDD 1S4T 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 10 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE20 100 5500 MCSO0 Full RU -
Mode 11 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 12 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE20 140 5700 MCSO0 Full RU -
Mode 13 | U-NII-2A 5.25-5.35 CDD 1S4T 802.11ax HE40 54 5270 MCSO0 Full RU -
Mode 14 | U-NII-2A 5.25-5.35 CDD 1S4T 802.11ax HE40 62 5310 MCSO0 Full RU -
Mode 15 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE40 102 5510 MCSO0 Full RU -
Mode 16 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE40 110 5550 MCSO0 Full RU -
Mode 17 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE40 134 5670 MCSO0 Full RU -
Mode 18 | U-NII-2A 5.25-5.35 CDD 1S4T 802.11ax HE80 58 5290 MCSO0 Full RU -
Mode 19 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE80 106 5530 MCSO0 Full RU -
Mode 20 | U-NII-1-2A | 5.15-5.35 CDD 1S4T | 802.11ax HE160 50 5250 MCSO0 Full RU -
Mode 21 | U-NII-2C-3 | 5.47-5.85 CDD 1S4T 802.11a 144 5720 6Mbps Full RU -
Mode 22 | U-NII-2C-3 | 5.47-5.85 CDD 1S4T 802.11ax HE20 144 5720 MCSO0 Full RU -
Mode 23 | U-NII-2C-3 | 5.47-5.85 CDD 1S4T 802.11ax HE40 142 5710 MCSO0 Full RU -
Mode 24 | U-NII-2C-3 | 5.47-5.85 CDD 1S4T 802.11ax HE80 138 5690 MCSO0 Full RU -
Mode 25 | U-NII-2C | 5.47-5.725 CDD 1S4T 802.11ax HE80 106 5530 MCSO0 Full RU LF

Note: Only the worse cases have assessed LF mode to test.
Sporton International Inc. (Kunshan) Page Number : C1 of C92
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Summary of each worse mode

Mode Modulation Ch. ‘ ('lz\;ﬁg) ‘ (dléi\</ellrn) (dlélumvlltm) M(?jré;)m Pol. 'Z?/Zk Result Remark

1 802.11a 52 | 5148.96 52.93 54.00 -1.07 H AVERAGE Pass Band Edge
802.11a 52 | 15780.00 46.78 54.00 -7.22 H AVERAGE Pass Harmonic

802.11a 60 @ 5350.00 52.57 54.00 -1.43 H AVERAGE Pass Band Edge

2 802.11a 60 | 15900.00 49.62 54.00 -4.38 \Y, AVERAGE Pass Harmonic
802.11a 64 = 5350.00 53.05 54.00 -0.95 H AVERAGE Pass Band Edge

3 802.11a 64 | 10640.00 42.69 74.00 -31.31 \% PEAK Pass Harmonic
4 802.11a 100 | 5469.20 67.29 68.20 -0.91 H PEAK Pass Band Edge
802.11a 100 @ 11000.00 44.24 74.00 -29.76 \% PEAK Pass Harmonic

5 802.11a 116  5466.32 64.26 68.20 -3.94 H PEAK Pass Band Edge
802.11a 116 16740.00 64.53 68.20 -3.67 vV PEAK Pass Harmonic

802.11a 140 5725.64 67.16 68.20 -1.04 H PEAK Pass Band Edge

® 802.11a 140 @ 11400.00 44.39 74.00 -29.61 H PEAK Pass Harmonic
. 802.11ax HE20 | 52 @ 5148.80 52.66 54.00 -1.34 H PEAK Pass Band Edge
802.11ax HE20 | 52 @ 10520.00 43.98 68.20 -24.22 \Y, PEAK Pass Harmonic

8 802.11ax HE20 | 60 @ 5352.80 52.48 54.00 -1.52 H PEAK Pass Band Edge
802.11ax HE20 | 60 @ 10600.00 43.87 68.20 -24.33 H PEAK Pass Harmonic
802.11ax HE20 | 64 @ 5351.40 52.71 54.00 -1.29 Y, AVERAGE Pass Band Edge

’ 802.11ax HE20 64 | 10640.00 43.40 74.00 -30.60 \% PEAK Pass Harmonic
10 802.11ax HE20 | 100 @ 5459.92 53.19 54.00 -0.81 \Y, AVERAGE Pass Band Edge
802.11ax HE20 | 100 & 11000.00 45.75 74.00 -28.25 \Y, PEAK Pass Harmonic

1 802.11ax HE20 | 116 @ 5457.87 53.30 54.00 -0.70 H AVERAGE Pass Band Edge
802.11ax HE20 | 116 16729.50 62.49 68.20 -5.71 Y, PEAK Pass Harmonic
802.11ax HE20 | 140 5725.08 64.91 68.20 -3.29 H PEAK Pass Band Edge

12 802.11ax HE20 | 140 @ 11400.00 44.90 74.00 -29.10 \Y, PEAK Pass Harmonic
13 802.11ax HE40 | 54 @ 5352.65 53.29 54.00 -0.71 H AVERAGE Pass Band Edge
802.11ax HE40 | 54 @ 10540.00 44.03 68.20 -24.17 H PEAK Pass Harmonic

1 802.11ax HE40 | 62 @ 5352.70 53.20 54.00 -0.80 H AVERAGE Pass Band Edge
802.11ax HE40 | 62 @ 10620.00 43.34 74.00 -30.66 Y, PEAK Pass Harmonic

15 802.11ax HE40 | 102 5460.88 66.90 68.20 -1.30 H PEAK Pass Band Edge
802.11ax HE40 | 102 @ 11020.00 45.14 74.00 -28.86 H PEAK Pass Harmonic

16 802.11ax HE40 | 110 5457.40 52.61 54.00 -1.39 H AVERAGE Pass Band Edge
802.11ax HE40 | 110 11100.00 45.97 74.00 -28.03 H PEAK Pass Harmonic
802.11ax HE40 | 134 5733.24 66.61 68.20 -1.59 H PEAK Pass Band Edge

17 802.11ax HE40 = 134 | 11340.00 44.04 74.00 -29.96 \% PEAK Pass Harmonic
18 802.11ax HE80 | 58 @ 5354.30 53.34 54.00 -0.66 H AVERAGE Pass Band Edge
802.11ax HE80 | 58 @ 10580.00 43.98 68.20 -24.22 H PEAK Pass Harmonic

19 802.11ax HE80 | 106 @ 5459.44 53.42 54.00 -0.58 H AVERAGE Pass Band Edge
802.11ax HE80 | 106 @ 11060.00 45.74 74.00 -28.26 H PEAK Pass Harmonic

20 802.11ax HE160 | 50 5136.00 52.25 54.00 -1.75 \% AVERAGE Pass Band Edge
802.11ax HE160 | 50 @ 10500.00 44.66 68.20 -23.54 \% PEAK Pass Harmonic
802.11a 144 - - - - - - - Band Edge

21 802.11a 144  17175.00 67.11 68.20 -1.09 \Y, PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : C2 of C92
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Mode Modulation Ch. ‘ ('lz\;ﬁg) (dléflem) (dléLrnVI;m) M(?jrg)m Pol. Zizk Result Remark
2 802.11ax HE20 144 - - - - - - - Band Edge
802.11ax HE20 = 144 | 17164.00 67.02 68.20 -1.18 \% PEAK Pass Harmonic
802.11ax HE40 142 - - - - - - - Band Edge
23 802.11ax HE40 | 142 17120.00 67.08 68.20 -1.12 \Y, PEAK Pass Harmonic
802.11ax HE8O 138 - - - - - - - Band Edge
24 802.11ax HE80 = 138 | 17109.00 65.57 68.20 -2.63 \% PEAK Pass Harmonic
25 802.11ax HE80 | 106 57.16 27.76 40.00 -12.24 \Y, PEAK Pass LF
Sporton International Inc. (Kunshan) Page Number : C3 of C92
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CHS52_5260MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95
B3 B3
_ -
U-HlA-0-H0-24-U-AI-2C) ] | U-HlA-U-H0-24-UAI-2C)
5.0 WWWNW WWW 5.
448 48
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 51498 7L75 7400 -1.5 64.09 3410 1061 37.05 Q.00 30 160 PEAC 1 5260.00 12454 65.20 56.74 116,78 34.30 10.70 36.84 Q.00 300 160 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
5.0 5.
UM - 2A-U -2 AVG L L U828 U--2CAVE)
=] s
Av
g 15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg

6 b dBfm B B B o deg

1 5MB.96 5293 SABD L7 45.07 H.00 1061 345 0.00 300 109 AVERAGE 1526000 115,34 G820 47.64 107,67 3.0 1.7 3683 0.00 300 100 AVERAGE
Note: The higher Signals which are no mark are within frequency band can be ignored.
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Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11a_CHS52_5260MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95
B3 B3
U-HlA-0-H0-24-U-AI-2C) ] | T UIFA-NI-2AUNL2C
5.0 5.
448 48
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5M6.08 6425 74.00 -0.75 36.62 34.09 10.60 37.06 Q.00 3 73 PEA 1 5260.00 124.53 66.20 56.33 116.30 34.30 10.69 36.85 .00 300 73 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
5.0 5.
UK 20U NILZCIAVG) L L U-H-8-U--28-U--2CAVE)
448 48
Av
g 15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 545,76 5104 34.00 -1.9 43.41 3409 10.60 37.06 Q.00 30 73 AVERAGE 1 5260.00 11394 65.20 45.74 105.80 34.30 10.69 36.80 Q.00 300 73 AVERAGE

Note: The higher Signals which are no mark are within frequency band can be ignored.

Sporton International Inc. (Kunshan) Page Number : C5 of C92
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
mLevd(dBu‘ﬂm} , Level (4Bu/m)
1138 134
975 75
ki ki
i U-HI-U-NI-2A-U-NI-2C i UHI-U-NI-2A-U-NI-2C
UL SR I g g 11 ]
—_ 41 _ UK NI-2A-U-NI-2CIAVG)| 1 B * UN-ENL24UNILC(AVG)
48 1 | g § md
. PV Wy o N o o v
Peak e - "
5 !
Av
9 163 16.3
7000 9200, 11400, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MmN & BN Bh B B B o iy M 0 B Bm B B B o dg
1 10520.00 44.95 68.20 -23.25 59.21 37.22 15.60 67.88 .80 ---  --- PEAK 1 10520.00 44.64 68.20 -23.56 55.99 37.22 15.68 67.88 .80 ---  --- PEAK
1 15760.00 36.85 74.00 -17.95 6L.B6 39.96 19.20 6417 0.0 186 136 PEAC 1 15780.00 33.96 74.00 -18.04 60.97 39.96 19.20 6417 0.0 383 240 PEAC
3 15760.00 46,78 5480 -7.22 SL79 39.9 19.18 6417 0.0 186 136 AVERAGE 315780.00 46.38 5480 -7.62 33 30.97 19.18 6417 0.0 383 249 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C6 of C92
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332120-01
2
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
] | U-HlA-U-H0-24-UAI-2C)
5.0 5.
e Il
Peak
15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 513740 6054 74.00 -13.46 504 3407 10.60 37.07 Q.00 I 102 PEKC 1 5300.00 122,26 ------ ------ 1397 %3 167 %75 o6 74 10 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
fag T 1
95 95
B3 B3
5.0 5.
U-HI£-H0-24--I-2CHAVE) L L U822
1S N N N [
Av
g 15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 514400 4350 3400 -5.43 40.80 3409 10.60 37.00 Q.00 174 122 AVERAGE 1 5300.00 113,01 ------ ------ 1472 3.3 167 375 0.0 774 122 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C92
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Fundamental

Lol

1138 s
ks W
3
WM (I ENETEINITEG
il M%M
LT m

Wi Jv‘wvlr g ey

48
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535440 6436 74.00 -9.64 55.87 34.40 10.75 36.66 0.00 274 122 PEAK

mLeveI(d&Nlm)
1138
97.5/\\
03
650 \
o \“\LMH U242V
Avg Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5350.80 52.57 54.00 -1.43 44.89 34.40 10.75 36.67 @.00 274 122 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C8 of C92
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saronas. FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
B0 ] | T UIFA-NI-2AU-NL2C
) 1 WWWWWMWWMM ) w
mrmv |‘| |‘| V‘IWJ” ‘mn..’)i"; .'!l |1h” A
448 48
Peak
15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 567410 59.42 74.00 -14.58 5018 .90 1053 7719 Q.m0 3@ 78 PEA 1 5300.00 120,83 ------ ------ 12,60 .30 1671 %78 0.0 300 70 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1038 .
95 95
B3 B3
5.0 5.
U-MIA-H0-24--I-2CHAVE) L L U822
iy W [y
Av
g 15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 509.60 43.05 54.00 -5.95 4p.66 3.9 1055 .15 Q.00 30 70 AVERAGE 1 5300.00 112,37 ------ -=--- 14,12 .30 1672 377 000 30 70 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Vertical Fundamental
1.mLeveI(tll!ll\l'lln)
1138
5 i
03
U-Hlt-0-H0-24-U-I-2C)
mM
65.9 T iﬁ R 1
““'MA'n:'“M““‘ R T
VAT L g Pl ey
48
Peak - Blank
16
5300 530, 5340, 5360, 5380, 5400
Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 53%5.80 62.25 74.00 -11.75 5376 34.40 10.75 36.66 0.00 320 70 PEA

Lol

113§

M, 4 U-NIA-A2-U-HI-2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535040 5104 5400 -2.9 42.56 34.40 10.75 36.67 0.00 320 70 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C10 of C92
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
mmemwm) , Level (4Bu/m)
1138 134
975 75
ki ki
i U-HI-U-NI-2A-U-NI-2C i UHI-U-NI-2A-U-NI-2C
iy i 11 3 g g S BN 1
28 2
I ~ ~ UNIEA-UNI-2A-U-NI-2CIAVE)| R ~  UNIHA-UINI-2A-0-NI-2CIAVE)
m 4‘ ol 4
N J i " , , L & .MWI
Peak s fis
5 !
Av
9 163 16.3
7000 9200, 11400, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MmN & BN Bh B B B o iy M 0 B Bm B B B o dg
1 10609.00 44.14 68.20 -24.86 55.22 37.30 15.67 67.85 @.80 ---  --- PEAK 1 10609.00 44.81 68.20 -23.39 55.89 37.30 15.67 67.85 @.80 ---  --- PEAK
1 13900.09 8.4 7400 -15.76 63.14 40.00 19.18 o418 0.0 265 15 PEAK 1 15900.00 60.08 74.00 -13.92 6498 40.80 19.18 o418 0.0 255 26l PEAC
315900.00 47.53 5480 -6.47 3238 40.84 1919 6415 0.0 265 15 AVERAGE 315900.00 49.60 54.80 -4.38 450 40.80 19.18 6415 .00 255 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C11 of C92
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

3
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
fhd UM i
| ] | L U -L--2A- N2
5.0 5. W
448 48
Peak
15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 533140 65,00 74.00 -0.00 36.50 3440 1075 3667 Q.00 3@ 128 PEAC 1 5310.00 117,54 -----v --oo- 19.08 3.3 1673 3672 0.00 300 128 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
5.0 5.
1 U282V
s P s
Av
g 15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 539,00 53.05 3400 -0.95 4457 .00 1075 36.67 Q.00 30 128 AVERAGE 1 5310.00 109.13 ------ ----- 100.77 3.3 1673 3672 0.00 300 126 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C92
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

3
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
fhd UM i
] | U -L--2A N2
B0 ! B0 memewWMw
448 48
Peak
15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 536L40 63.13 74.00 -10.57 34.63 34.00 1075 3665 Q.00 100 87 PEAC 1 5310.0 118.86 ------ ------ 9.7 334 1673 .73 060 100 87 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
5.0 5.
U282V
448 48
Av
g 15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5390.00 50.56 54.00 -3.44 4008 3400 1075 3667 Q.00 100 B7 AVERAGE 1 5310.00 109,69 ------ ------ 1135 .34 1673 3673 0.00 100 B7 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C92
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy i [ LT g |1 e
L - UNIA-UAT-24-U-HI-CIAVG)| 1 - ~ UNIH-UNI-2A--NI-CAVG)|
Peak : WWMWM
et
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10640.00 42.66 74.00 -31.34 3%6.65 37.34 1571 67.84 .00 PEAK 1 10640.00 42.69 74.80 -31.31 %6.68 37.34 1571 67.04 @.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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SPORTON LAB.

FCC RF Test Report Report No. : FR332120-01

4
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
L2 B g e i) :
114 1138
975 95
3 B3
] | AL NI 2A-U-N-2C
GS‘OMNWWMWMMNMMWMMWW"W " " w
44 14
Peak M
5 W
163
163
5350 538 5444, 5446, 5418, 5510 {
Frequency (MHz) 1000 2200. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Over Read Aot Cable Preamp Aux APos Tos
Freq Level Line Linit Level Factor  Loss Factor Factor Renark Linit Read At Cable Preamp Aux APos  TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m 0B A8 B m  deg
1 4589 63.65 7400 -10.35 5485 442 1084 .46 0.60 212 103 PEAK Wi e &6 G dm B & B o by
10 6103 B0 DS SR M 1035 45 000 22103 PENC 1SS0 12010 oo oeenne 1000 95 0 % 6e M 18 P
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
113§ 1138
95 95
N i3
[ Al
U-N-A-ANI-2A-U-H-2CAVG L L UM 2A-U-I-2CEAVG) |
44 e 448 L\-\/‘-'
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5439.12 52.80 94.00 -1.20 44.00 34.42 10.84 36.46 0.00 212 103 AVERAGE 1 5500.0 113.3 ------ ------ 104,38 34.50 10.89 36,39 0.00 212 103 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332120-01
4
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1
1134 1138
s 175
813 M3
A T T T L A NLA L
ESIUWMNWWMMMWWWWWMWW . w
44 4
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 5540 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 OS50.02 62,24 7480 -1L76 53.44 3400 10.84 3646 080 163 145 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 SAE5.B4 6295 6B.30 -5.35 5412 .43 10.85 36.45 0.0 163 LS PEN 1 5500.00 120,56 ------ ------ 1156 34.50 10.89 36,39 0.00 163 145 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1118 1138 1
95 95
N i3
[ Al
NN 2A-U-H-2CAV L L UM 2A-U-A-2CEAVG)
44 448
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 545976 52,37 94.00 -1.63 43.57 34.42 10.84 36.46 0.00 163 14 AVERAGE 1 5500.0 11191 ------ o= 10291 34.50 10.89 36,39 0.00 163 145 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C92
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
mLﬂeI(dBqu) i Level (dBuVim)
1138 134
5 5
i I TR 3 U UMD
iy Iyt 11 L] iy gt g | 1 e
N _ U 2A - 20(AG) i ) ~ UNELHLAUNICIAVG)
Peak e “ : ! R
Avg 5 !
163 163
7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & & & o g Mol B B W B & @ & a i
1 11060.09 44.19 74.88 -29.81 57.16 37.98 16.84 66.91 0.8 - --- PEAC 1 1106000 44.24 74.80 -19.76 57.21 37.98 16.84 66,91 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C17 of C92
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s=amranas. FCC RF Test Report Report No. : FR332120-01

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm) :
1134 1138
s 175
813 M3
W HHLAAN i T Yt 1 2R T
50 1 &0 —
|
44 4
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 546,06 6204 7400 -1L96 5331 3440 1082 3649 0.00 108 107 PEM Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5466.32 64.26 6.20 -3.94 55.43 3443 10.85 3645 0.00 108 117 PEX 1 5300.00 12426 ------ === 105,01 34.50 10.98 36.23 0.00 100 117 PEAX
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
113§ 1138
95 95
N i3
[ Al
U-NI-A-A- N 2A U2 AVG) L L UM 2A-U-I-2CEAVG)
44 448
Av
g 15 325
163 163
&30 5396. 5442, 5488, 5534, 5580 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 544476 49.91 5400 -4.09 4118 34.40 10.82 36.49 0.00 100 117 AVERAGE 1 5360.00 116,16 ------ ------ 106,91 34.50 10.98 36.23 0.00 100 117 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal

Fundamental

" Level (dBuVim)

1138

9.5

B1.3

GF

Peak
1!

5685 (A i,

Linit Read At
Freq Level Line Margin Level Factor

Mz dBuv/m dBuv/m 4B dBWV dB/m
1 5705.00 60.42 68.28 -7.78 52,38 34.55

. 5733
Frequency M)

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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FCC RF Test Report

sPoRTON LAS. Report No. : FR332120-01
5
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm) 1
1134 1138
s 175
813 M3
U-HI-A-U-N-2-UAT-2C i e T T i R T
. 1 | N L W
44 4
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
153076 6175 7480 -1125 53.03 .40 10.02 36.50 0.80 109 85 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 S460.9 6104 63.20 -7.16 52.23 443 10.84 3646 0.0 108 B3 PEN 1536000 12278 ------ === 1345 34,50 10.98 36.23 0.00 100 85 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
113§ 1138
95 95
N i3
[ Al
NI - 2A-U-HI-2CEAVE), L L NI 2A-U--2CEAVG)
44 448
Av
g 15 325
163 163
&30 5396. 5442, 5488, 5534, 5580 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 5439.94 49.83 4.00 -4.17 41.03 34.42 10.84 36.46 0.00 100 85 AVERAGE 1530000 L1441 -----v -oooe- 109,17 34.50 10.98 36.4 0.00 100 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C92
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samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Vertical Fundamental
mLﬂd(dBlNlml
1138
5
B3
AT
i .
Fitl
Peak Blank
5
163
5685 5701, 5. 5133,
Frequency (VHz)
Linit Read At Cable Preamp  Aux
Freq Level Line Margin Level Factor  Loss Factor Factor
Wi N B B & & B B a g
1 972500 59.74 68.20 -8.46 51.62 34.55 1118 37.61 0.00
Sporton International Inc. (Kunshan) Page Number 1 C21 of C92
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
mL&Vﬂl(ﬂBﬂ‘Mﬂ] 0 Level {4BuVim)
1138 138
ki i
2
i U-NI1.U-NI-ZA-D-NIL2C f ULNIA-U-NI-ZA-U-N0-2C
o UL g I 1 e w0 T S
- 1
L 1 _ LN 2A NILECIAVG) S - _ - URELUNI2AUNIZCAVG)
488 1 b - s
Peak - e A
s i
Avg .
16.3
7000 9200, 11400, 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwy/nddv/m 48 B dBm B B A8 o deg
Mz douu/m dBuv/m 8 dBWV dB/m B OB oAb m deg 1 11160.00 55.72 74.80 -18.28 68.30 38.12 16.15 66.85 @.00 313 318 PEAK
1 10163.00 47.68 7488 -25.30 60.%6 3812 1615 66.85 808 - - PEAC 1 L6000 4454 400 -9.46 712 3812 1605 G685 B.BE 33 315 AVERAGE
1 1674000 57.61 68.20 -10.59 60.39 4182 19.83 o443 0.0 - --- PEMC 3 O16740.00 6453 68.20 -3.67 67.31 4182 19.83 o443 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number 1 C22 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG



samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Fundamental
mLeveI(d&Nlm) mLml(dBlNlml
1
1138 i 1138
ik H( *‘W N ik
B3 B3
'\ i U-HlA-0-H0-24-U-AI-2C) ] | ] i T JNIEA-L-2A- N2
) Wbl )
widdtvppholet ! et
at Py W R i
Peak e
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdWaBNe B BN Bk & B & a g MEaEWE B BN B & B & a g
1 975,64 67.16 68.20 -1 39.06 3455 ILIB 37.63 Q.00 108 122 PENC 1 570000 11548 65.20 47.28 107.06 3451 1L1S 7.4 Q.00 100 102 PEC
mLml(dBlNlml
1138
1
75
B3
650
L L NI 2A-U-I-2CEAVG)
48 _——
— e
Avg Blank | e eadl
5 [
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5700.00 105,34 65.20 37.14 96.92 34.50 115 37.24 0.0 100 120 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Vertical Fundamental
mLﬂel(dBlNIm) 1‘.mLevel(dl!ll\l'lln)
1
1138 fi 1138
5 )ﬂif WW 75
03 ‘MA B3
)ﬂ \q'q N U-HlA-0-H0-24-U-AI-2C) ] | ] i T JE-NI-2AUNL2C
65000 TRTMAL I 650 T
I V'\M !
kbbb bl W”““ Hointp
ul i IRV Ml b " W oy WWW
Peak e
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdWaBNe B BN Bk & B & a g MEaEWE B BN B & B & a g
1 97284 5925 68.20 -8.95 511§ 3456 LL1B 37.67 Q.00 28 B3 PEAC 1 5700.00 114.83 65.20 46.63 106.32 3450 114 77.13 0.0 28 B3 PEAC
1‘.mLevel(dl!ll\l'lln)
1138 i
75
B3
650
L L NI 2A-U-I-2CEAVG)
48 o
o e T T
Avg Blank " e eandl
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5700.00 105.86 65.20 37.66 97.35 34.50 1114 37.13 0.00 281 85 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy i [ LT g |1 e
L - UNIA-UAT-24-U-HI-CIAVG)| 1 - ~ UNIH-UNI-2A--NI-CAVG)|
Peak 4 ' - i
g -
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10400.00 4439 74.00 -29.61 36.66 38.28 16,30 66.77 .00 -=- PEAK 1 10400.00 4419 74.80 -29.71 %6.% 38.20 16.30 6677 8.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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s=amranas. FCC RF Test Report Report No. : FR332120-01
7
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_Full RU_5260MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm) :
113§ 1138
95 95
N i3
U-HI-A-A-N-2 A2 ] | [ LN 2A-U-NI-2C
[ &l
44 448
Peak
15 325
163 163
sl LI/A 5164, 51%. 5208, 5260 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 514512 63.63 74.080 -5.32 61.05 34.89 10.60 37.06 .00 308 16l PEA 1 5260.00 12436 65.20 56.10 116,13 34.30 10.76 36.83 0.00 300 16l PEAK
11"Lewe\ (dBuVIm) 11"Le\iel (dBuVim)
1
134 1138
a5 95
N i3
. Al
-H--A1N-2A-UNT-2CEAVEG UNLAD N2 UNI-2C{AUG)
pp— 188
Avg 5 125
163 163
500 KA 5164, 5196, 5228, 5260 i
1000 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  Thos .
. . Linit Read At Cable Preamp Aux APos  TPos
Freg Letel e fergin Letel Factor - Loss Factor Factor Reark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W@ B g &m 6 B B o dg _———
L SR S66 AW LM S0 kD L B 000 M6 160 PEK e e & B g & @ & a by
1 5260.00 114,75 65.20 46.55 106,59 34.30 16.76 36.84 0.80 300 161 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C92
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s=amranas. FCC RF Test Report Report No. : FR332120-01
7
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH52_Full RU_5260MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
il U-HlA-0-H0-24-U-AI-2C) ] | U -NI-2AUNL2C
B f i B
448 48
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5137.60 63.00 74.00 -10.98 35.41 3408 10.60 37.67 Q.00 3 71 PEA 1 5260.00 12135 66.20 53.15 113,01 34.30 10.69 36.80 .00 301 71 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
fag T !
95 95
B3 B3
5.0 5.
UMM 2A-U-S-2CAVG) U-H-8-U--2A-U--2CAVE)
e TR [— L ekl 8
448 48
Av
g 15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5149.76 43.67 54.00 -5.33 4101 3410 10.61 37.05 Q.00 301 71 AVERAGE 1 5260.00 11276 65.20 44.56 1p4.60 3430 10.70 36.84 Q.00 301 71 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C92
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
el B el B
138 1134
a5 s
83 i3
[N KNETE R U AL ZA D
iy gl . S 1 B e L S I

LA AL LG UMM AL

Peak ' o JWWW
Avg bk
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 1050.00 43.67 68.20-4.33 %613 3.2 15.60 67.88 0.0 - - PEMC 1 1030.00 43.%8 63.20 -4.10 3624 7.2 15.60 67.68 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C28 of C92
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saronas. FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE20_CH60_Full RU_5300MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
B2 ] | U-HlA-U-H0-24-UAI-2C)
5.0 1 : 5.
i
448 48
Peak
15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 511940 59.89 74.00 -14.11 5238 .04 1058 711 o.ee 310 192 PEM 1 5300.00 12216 65.20 53.96 113,01 34.30 1.7 377 000 311 182 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1038 1
95 95
B3 B3
5.0 5.
U-HIA-H0-24--I-2CHAVE) L L U822
iy W [y
Av
g 15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5146.40 43.07 9400 -5.93 40.44 34.09 10.60 37.86 0.00 312 102 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5300.00 112,12 65.20 43.92103.86 34.30 16.72 36.76 0.80 312 182 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Fundamental
1.,,.Level(tll!ll\l'lln)
11].8%
5 ,‘.’t"‘m W
03 |
W A U-Hlt-0-H0-24-U-I-2C)
ek 1
650 i
iy b bl b
48
Peak - Blank
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535310 6474 7480 -9.26 56.5 34.40 10.75 36.66 0.0 312 162 PEAK

mmﬂ(ﬂﬂu\ﬂm)
1138
915
#3
of L\
e, 1 UMM 20 2CHAVG)
48 e
Avg 35
163
5300 5300, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MobWdNe @ @ Bh B B & o g
1 5352.80 5240 54.80 -1.52 44.00 3440 10.75 36.67 0.0 312 102 PEAK
Sporton International Inc. (Kunshan) Page Number : C30 of C92
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saronas. FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE20_CH60_Full RU_5300MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
U-HlA--H0-24--1-2C) ] | I UIFA-NI-2A-U-NL2C
%UMwwwmwwwWWMMWMMWWMWMMWMW N
448 48
Peak
15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 510770 59.18 74.00 -14.80 5173 3482 1056 37.13 0.00 313 69 PEAC 1 5300.00 119.50 66.20 530 LIL1l 3432 187 3675 0.0 313 69 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
5.0 5.
U-MI£-H0-24--I-2CHAVE) L L U822
iy “ [y
Av
g 15 15
163 163
A0 500, 510, 5180, 50, 5300 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5148.80 47.36 4.00 -6.64 39.78 34.10 10.61 37.85 @.80 315 69 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5300.00 116.93 65.20 4273 102.64 34.32 16.72 36.75 0.80 315 69 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number : C31 of C92




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Vertical Fundamental
1.mLeveI(tll!ll\l'lln)
II/“ I)F\
1138 ™ w
s J
03 W ‘
W“IL U-Hlt-0-H0-24-U-I-2C)
I
650 t ”“.WI" 1
bbb o dn
488 W ' W"m”' ""J ""'.l"lljvuwml Wkt u
Peak - Blank
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535030 6156 74.00 -12.44 53.08 34.40 10.75 36.67 0.0 315 69 PEA

Lol

113§

B \’\/ \1

M s U-NIA-A2-U-HI-2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535050 58.51 54.00 -3.49 4203 34.40 10.75 36.67 @.80 315 69 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C32 of C92
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samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
gL 6B} LI
138 138
15 075
i UNHUNZAUNLZC iy [RTRITE/YTR
e UL 11T o LI I 1 M
N LD 2C(AG) A28 2CAVG)

Peak 488 JRp— 4“8 ! N
Avg 15 15
163 163
7000 5200, 1400, 13600, 15400, 14000 1o s, 11400, 13600, 15600, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Aos TPos Lilllit . Read  Ant Cable Preamp  Aux  APos  Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modn B & G @m @ @ &6 m deg Modn B & BN B B B B o g
1 10600.00 43.87 7400 -0.13 595 3 1567 67.05 0.0 - - PERK 1 loe.00 4315 7M.00 -30.85 57.23 .30 1567 61.05 08 - - PEM
Sporton International Inc. (Kunshan) Page Number : C33 of C92
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SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

9
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
fhd UM i
1 ] | U -L--2A N2
" WWWMMWWW )
448 48
Peak
15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 533430 o411 74.00 -0.89 35.60 34.40 10.75 b6 Q.00 313 69 PEAC 1 53000 11573 66.20 47.53 17.7 3435 18.73 3670 000 313 69 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
B3 B3
5.0 5.
q U282V
448 48
Av
g 15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 539,00 5237 34.00 -1.63 43.89 .00 1075 3667 Q.00 313 69 AVERAGE 1 531000 107.16 65.20 38.9% 9B.82 34.34 1873 3673 0.0 313 69 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C92
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saronas. FCC RF Test Report

Report No. : FR332120-01

9
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
e LU i
L ] | L U2 N2
" WWW‘WMWWWW N w
448 48
Peak
15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 533000 65.45 7400 -8.55 36.97 .40 107 .67 Q.80 313 69 PEAC 1 53000 11729 66.20 49.09 10B.03 34.34 10.73 3673 0.0 313 69 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
5.0 5.
U282V
448 48
Av
g 15 15
163 163
£l 530, 5340, 5360, 5380, 5400 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 533L40 5271 3400 -1.29 4403 3400 1075 36.67 Q.00 313 69 AVERAGE 1 5310.00 109.25 66.20 4105 100.53 3433 10.73 3674 Q.00 313 69 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
mLﬂel(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy i [ gy g |1 e
N _ U 2A - 20(AG) i ) ~ UNELHLAUNICIAVG)
Peak e i b w
ORI R e e
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10640.00 43.29 74.80 -30.71 57.28 37.34 1571 67.e4 0.0 - --- PEAK 1 10640.00 43.40 74.00 -30.60 57.39 37.34 1571 6€7.04 0.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C36 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG



FCC RF Test Report

sPoRTON LAS. Report No. : FR332120-01
10
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1
1134 1138
s 175
813 M3
1 HAHALAE TUTI ML T T L A
50 W 50
4” "
Peak 125 325M
163
163
G 5362 5414, 5446, 5418, 5540 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freg Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SST.B4 62,94 7400 -1L06 5405 .02 10.84 3647 080 107 120 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 S468.40 63.83 6.20 -4.37 5499 .44 1085 36.45 0.0 17 LI PEN 1 5500.00 120.42 ------ - 1142 34,50 10.89 3639 0.00 127 121 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138 !
95 95
N i3
[ Al
U-NI-A-ALN-2A-ULHI-2CAVG L L UM 2A-U--2CEAVG)|
44 448
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5438.30 5167 94.00 -2.33 488 34.42 10.84 36.47 0.00 127 121 AVERAGE 1 5500.00 11673 ------ - 10173 34,50 10.89 36,39 0.00 127 121 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C37 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




FCC RF Test Report

sPoRTON LAS. Report No. : FR332120-01
10
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1
1134 1138
s 175
813 M3
] | | U2
SSIUMWWWWW«MWWWMWMWW "
44 4
Peak M
128 s
163
163
G 5362 5414, 5446, 5418, 5540 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155050 6LE3 7480 -1L47 5273 .02 10.84 3646 080 299 98 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5470.00 66.56 68.20 -l.64 5771 4.4 10.85 6.4 0.00 290 90 PEN 1 5500.00 119.44 ----ev -ooeev 118.47 34,49 10.88 36,40 0.00 299 99 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1134 38 .
95 95
N i3
[ Al
1NN 2A-U-H-2CHAVG L L U-NI-A-AL-N-2A-ULAI-2CAVG)
44 448 L\/__,
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 5459.90 5319 4.0 -0.61 44.39 34.42 10.84 36.46 0.00 299 90 AVERAGE 1 5500.0 11131 ------ oo 10234 34,49 10.58 36,40 0.00 290 90 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
el B el B
138 1134
a5 s
83 i3
[N KNETE R U AL ZA D
iy gl . S 1 B e L S I

1 _ - ULNIUNI2AU-H2CHAVG) UAILA-U-AD-2A U NIECIAVG)

Il 1 = g * :
Peak WWWMW SRR T

Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11000.00 4446 7400 -29.54 3745 3179 16.d 66.0L 0.0 - - PEMC 1 11000.00 45.75 74.00 -28.15 %670 7.9 1604 66.9L 0.80 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C39 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG



s=amranas. FCC RF Test Report Report No. : FR332120-01

11

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE20_CH116_Full RU_5580MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1
1134 1138
s 175
813 M3
g UAI-UAIA -
1 ] | |- U2
SSIUWMWWMMWWWWW . " W
44 4
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 S4S7.3 G461 TABD 939 5.8 3442 1084 3647 .00 108 1M PEM Bz dBu/n dBuv/m OB dB B/ B B B deg
1 546390 65.43 620 -L.70 56.67 3443 10.84 3646 0.00 108 14 PEX 153000 122,37 ------ - 1315 34,50 10.97 36.25 0.00 100 124 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
113§ 1138
95 95
N i3
[ Al
NN 2A-U--2CAVE . L U-NI-A-AL-N-2A-ULAI-2CAVG)
) NN s
Av
g 15 325
163 163
&30 5396. 5442, 5488, 5534, 5580 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 5457.87 5336 4.00 -0.70 44.51 34.42 10.84 36.47 0.00 100 124 AVERAGE 1536000 114.02 ------ - 104,78 34.50 10.98 36.4 0.00 100 124 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Fundamental
mLeveI(d&Nlm)
1138
5
03
il U-HA-0-H0-24-U-NIE2C)
GMWN T !
YN
48
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 576L.GE 6512 68.20 -1.98 57.64 .62 LLI3 38.07 Q.00 100 14 PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number

1 C41 of C92




SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE20_CH116_Full RU_5580MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1
1134 1138
s 175
813 M3
o 1 U-HI-A-U-N-2A- UL T ML LT T2
P R YSR T KMMMMWWM
44 4
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freg Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 54920 62.81 7480 -1119 54.06 3440 10.03 36,48 0.80 109 89 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 S470.00 6302 63.20 -5.08 54.7 .44 10.85 6.4 0.00 108 B9 PEN 1536000 119.81 ------ - 118,57 34.50 10.98 36.4 0.00 100 89 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1038 1038 1
95 95
N i3
[ Al
NN 2A-U-I-2CHAVE), L L NI 28 U--CEAVG)
44 448
Av
g 15 325
163 163
&30 5396. 5442, 5488, 5534, 5580 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 545971 50.98 54.00 -3.10 4219 34.42 10.84 36.46 0.00 100 89 AVERAGE 1536000 112.23 ------ - 10299 34.50 10.98 36.4 0.00 100 89 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C42 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




samran . FCC RF Test Report

Report No. : FR332120-01

Pol.

Vertical

Fundamental

Peak

Lol

113§

1§

163

5685 5101, i

Linit Read At
Freq Level  Line Margin Level Factor

Mz dBuV/m dBuv/m B dBw/ dB/m
1 97380 68.23 68.20 -7.97 5231 4.5

Froguency i)

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number 1 C43 of C92




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Vertical
m'-m"m‘"fﬂ) 0 Level (dBuVim)
1138 134
95 i
2
3 U-NIA-U-NI-ZA-U-NI-2C g UNIH-U-NI-ZA-UNI-2C
ﬁﬁn_—uj_m_ i i I T ’ M W I N _ 1 L1 T
NN 24 A — = 4 ; o DAL
— T 1= - h— - ol i e
Pl i VI Rawom—r e oot
mn " ok
Peak P—g———-, =
3
325
Avg .
163
7000 9200, 11400, 13600, 15800 18000
7000 9200. 1400, 13600 15800, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read Ant (able Preamp  Aux  APos  Thos Freg Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwy/nddv/m 48 B dBm B B A8 o deg
MHz dBul/m dBuv/m B dBWV dB/m 8 B B m o deg 1 1106000 49.37 74.00 -24.63 61.95 38.12 16.15 66.85 0.8 100 B PEAC
1 116008 45.10 74.00 2.9 57.68 .12 1515 6585 883 - - PEAK 2 11160.00 38.43 5480 -15.57 SLAD 3812 16.14 6685 0.00 100 B AVERAGE
1 1MB00 6LID 6.0 .90 GAB 4L 9.3 GAM BB .- - PN 31750 6149 .0 571 5.1 4179 19.80 G443 BB - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C44 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG



samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Fundamental
mLﬂeI(dBlle) 1‘.mLevel(dl!ll\l'lln)
1

1138 Wv‘ ﬁw 1138

5 ’M 75

Tk ",{ Mh 3

M“ oy U-HlA-0-H0-24-U-AI-2C) ] | ] i T JNIEA-L-2A N2
1 LS 80
u vl W LN
Peak i
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdWaBNe B BN Bk & B & a g MEaEWE B BN B & B & a g

1 975,08 o491 68.20 -3.09 36.80 3455 ILIB 37.62 Q.00 108 9B PEAC 1 5700.00 114,48 ----ev —oooee 106,02 351 1115 7.4 060 100 98 PEAK
1‘.mLevel(dl!ll\l'lln)
1138

1

75
B3
650

NI 2A-U-I-2CEAVG)

48
et i
I ol Wy
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWE B BN B & B & a g
1 5700.00 104,42 ------ ----- 95,82 .50 1113 37.83 0.0 100 9% AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C45 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG



samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Vertical Fundamental
mLﬂeI(dBlle) 1‘.mLevel(dl!ll\l'lln)
1
1138 [J’NW W 1138
5 \ﬂ 75
B3l B3
WJ‘ “‘ " U-HlA-0-H0-24-U-AI-2C) ] | ] i T JNIEA-L-2A- N2
650 ’%ﬂ"'“w'w‘ 650
" 0 “\‘rb A i bl
at i s L N el
Peak T
5 5
16 163
5685 5101, 5. 533, 5748, 5765 1000 0. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MdWaBNe B BN Bk & B & a g MEaEWE B BN B & B & a g
1 975,06 6499 68.20 -3.30 36.79 .55 IL1B 37.62 Q.00 267 9L PEA 1 5700.09 113,83 ------ ------ 15,30 3.5 1114 7.3 om0 27 9L PEA
1‘.mLevel(dl!ll\l'lln)
1138
1
75
B3
650
L L NI 2A-U-I-2CEAVG)
a ™
._.fﬂ-“w-“'ﬁr i
Avg Blank " e
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MEaEWE B BN B & B & a g
1 5700.00 105,02 ------ ------ %.42 .50 1113 37.83 0.0 267 9L AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number 1 C46 of C92



samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Vertical
mLevel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy i [ LT g |1 e
L - UNIA-UAT-24-U-HI-CIAVG)| 1 - ~ UNIH-UNI-2A--NI-CAVG)|
Peak 4 ' MMWW
T e W—
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11400.00 44,08 74.00 -29.92 %.35 38.20 16.30 66.77 0.00 --- PEAK 1 11400.00 4499 7400 -29.10 37.17 38.20 16.38 66.77 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number 1 C47 of C92




saronas. FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full RU_5270MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
LJ-A-0-H0-24-U-I-2C) ] | ™ UHIFA-NI-2A-U-NL2C
5.0 1 5.
it A ‘mv l_nl.‘m ’
Pl e el o) AR
W Il
Peak
15 15
163 163
A0 5054, 5108, S 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 516420 59.69 74.00 -14.31 5026 .01 1056 7.14 Q.00 318 101 PEAC 1 527000 11931 66.20 SLILIILIY 34.30 1670 36.80 .00 318 101 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
5.0 5.
M1 2A-U-H-2CAVG) L L U-H-8--28-U--2C1AYE)
448 48
Av
g 15 15
163 163
A0 5054, 5108, S 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5147.69 58.19 S4.00 -3.81 4253 34.10 10.61 37.85 @.00 318 11 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5279.00 116.54 65.20 4234 102.36 34.30 1676 36.82 0.80 318 161 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number : C48 of C92




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Fundamental
1.muwel(tll!ll\l'lln)
AL
1138
e
5
i iy
f Wm U-Hlt-0-H0-24-U-I-2C)
0 w‘ \IWIVLII -
e LT
48
Peak Blank
5
16
5m 5308, 534, 5304, 5420, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 53%5.69 66.27 74.80 -7.73 57.78 34.40 10.75 36.66 0.60 318 161 PEAK

Lol

113§

1K fha

\f\M 1 U-NIA-U-N0-2A-DNI-2C VG
T

Avg Blank

510 5308, 5346, 5384, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535065 53.29 %4.00 -0.71 44.81 34.40 10.75 36.67 @.00 318 181 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C49 of C92
TEL : +86-512-57900158
FCC ID: PJZ5228XG



saronas. FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH54_Full RU_5270MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1
1138 1138
95 95
B3 B3
g8 -U-H0-24-U-AI-2C) ] | 0 PIEA-L--2A N2
650 WWMMWWMWNU B0
Tl [
Peak
15 35
163 163
A0 5054, 5108, S 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 514470 56.86 74.00 -17.14 49.03 3409 10.60 37.06 Q.00 284 67 PEAC 1 5270.00 113.40 65.20 50.20 110.19 34.30 1871 6.0 Q.00 284 67 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
5.0 5.
UM 2A-L-H-2CAVG) L L -8 U--2C1AYE)
] ! s
Av
g 15 15
163 163
A0 5054, 5108, S 5u6. 5 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5146.61 46.84 54.00 -7.16 39.21 34.09 10.60 37.86 0.00 204 67 AVERAGE

Mz dBuV/m dBuv/m B BV dBfm B B B o deg
1 5279.00 109.01 65.20 40.81 100.81 34.30 16.71 36.81 0.80 284 67 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number : C50 of C92




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Vertical Fundamental
1.mLeveI(tll!!l\l'lln)
g A
Wir
5
i3 W“ )
W U-Hlt-0-H0-24-U-I-2C)
50 ‘WW
u oy L LTI
Peak Blank
5
16
5m 5308, 534, 5304, 5420, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535132 62.88 74.00 -11.12 54.40 34.40 10.75 36.67 0.00 284 67 PEAK

Lol

113§

1 U-NIA-A2-U-HI-2C AV

At ]

Avg Blank

510 5308, 5346, 5384, 5422, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 533013 578 %4.00 -l 4430 34.40 10.75 36.67 0.00 204 67 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C51 of C92
TEL : +86-512-57900158
FCC ID: PJZ5228XG



samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy i [ Wiglig g |1 e
L - UNIA-UAT-24-U-HI-CIAVG)| 1 - ~ UNIH-UNI-2A--NI-CAVG)|
Peak 4” ! ' i
(g T T M
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
11054000 4403 08.20 -4.17 55.24 37.24 15.62 67.47 .00 -=- PEAK 11054000 43.57 68.20 -24.63 57.78 37.24 15.62 67.47 @.00 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C52 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




saronas. FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full RU_5310MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
U-HlA-0-H0-24-U-AI-2C) I UIFA-NI-2A-U-NL2C
5.0 5.
1
448 48
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5139.68 54.00 74.00 -20.00 46.30 3408 10.60 37.07 Q.00 2 97 PEAC 1 5310.00 109.92 ------ ------ 1160 .33 1673 3674 080 23 97 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
UMM 2A-U--2CAVG) L L U822
448 48
1 wawf\ﬂ
Avg
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 514430 4084 3400 -13.16 33,01 34.09 10.60 37.06 Q.00 295 57 AVERAGE 1 5310.00 10191 ------ ------ 93.50 M.33 1673 4 000 23 07 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number : C53 of C92




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Horizontal Fundamental
1.mLeveI(tll!!l\l'lln)
1138
LI mf\
i A
V V’km U-Hlt-0-H0-24-U-I-2C)
g0 ' W
a SRR w—
Peak - Blank
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5357.70 63.86 74.00 -10.14 55.37 34.40 10.75 36.66 0.00 205 97 PEAK

Lol

113§

AN A AN A A
w5 S

1 U-NIA-A2-U-HI-2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535070 53.20 94.00 -0.00 44.72 34.40 10.75 36.67 0.00 295 97 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C54 of C92
TEL : +86-512-57900158
FCC ID: PJZ5228XG



saronas. FCC RF Test Report

Report No. : FR332120-01

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full RU_5310MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
U-HlA-0-H0-24-U-AI-2C) ] | 0 UHIF--NI-2A-U-NL2C
5.0 5.
“ aidstgbbanat
LT RO R S 48
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5lle.64 5147 74.00 2053 43.98 .83 1057 7111 0B 3@ 71 PEK 1 5310.00 109.64 ------ ------ 1138 %30 167 %76 0.6 30 71PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
UMM 2A-U--2CAVG) L L U822
448 1 48
Av
g 15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 SM7.B4 4023 3400 -13.77 3057 .10 10.61 37.05 Q.00 3 71 AVERAGE 1 5310.00 10121 ------ ------ 9.9 M3 1T %70 000 30 71 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number : C55 of C92




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Vertical Fundamental
1.muwel(tll!ll\l'lln)
1138 M
o WA,
03 g A
W% U-Hlt-0-H0-24-U-I-2C)
g0 !
u MWWWMMMM fih
Peak - Blank
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535030 63.63 74.00 -10.37 55.15 4.40 10.75 36.67 0.0 308  TIPEA

Lol

113§

65‘9 /\/\Vﬂ
»\\ i U-NIA-A2-U-HI-2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535050 52.29 %4.00 -1.71 43.81 34.40 10.75 36.67 0.00 308 71 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C56 of C92
TEL : +86-512-57900158
FCC ID: PJZ5228XG



SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Vertical
1‘.lreuwel(lll!l]‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy i [ LT g |1 e
L - ~ UNI-UNI-2A--HI-CAVG)| 1 - ~ UNIH-UNI-2A--NI-CAVG)|
Peak 4” PR ' R TR
Moo —
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10620.00 42.% 74.00 -31.44 56.60 37.32 15.69 67.85 .00 -=- PEAK 1 10620.00 43.34 74.80 -30.66 5738 37.32 15.69 67.65 @.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number : C57 of C92




s=amranas. FCC RF Test Report Report No. : FR332120-01

15

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1134 38 !
s 175
813 M3
AR T ML T T L A
50 ! &0 —
48.9WWWMWWWWW‘W’W s w
Peak W
128 s
163
163
G 5362 5414, 5446, 5418, 5540 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 55720 6LBL 7480 -1L19 53.03 34.41 10.84 36.47 Q.80 189 79 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5460.88 66.99 68.20 -1.30 50.10 34.42 10.84 3646 0.0 108 T9PENK 1 5310.00 111,04 65.20 42.84 101.98 34.50 10.91 36.35 .00 108 79 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
1
95 95
N i3
[ Al
U-NI-A-ALN-2A-ULH-2CAVG) L L UM 2A-U--2CEAVG)|
MMI 448
Av \.W
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5457.04 49.34 54,00 -4.66 40.56 34.41 10.84 36.47 0.00 100 79 AVERAGE 1 5510.00 102,32 65.20 34.12 93.28 34.50 10.9 36.36 0.00 100 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C58 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Fundamental
mLeveI(d&Nlm)
1138
5
03
U-Hlt-0-H0-24-U-I-2C)
650
1
At b g o
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 570700 5219 68.20 -16.00 44.11 3455 ILIB 37.65 Q.00 108 79 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number

1 C59 of C92




s=amranas. FCC RF Test Report Report No. : FR332120-01

15

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_Full RU_5510MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
138 138 f
s 175
813 M3
] | U2
50 . &0
4E.WWWW”WWW'MWMWWWW s W
Peak W ‘
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freg Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155076 58.39 7400 -15.61 49.59 3442 10.84 3646 0.80 10 8B PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 S464.24 6181 63.20 -6.39 52.98 3443 10.85 36.45 0.0 102 BB PEN 1531000 112,54 -----v -ooeev 103,54 34.50 10.89 36,39 0.00 122 88 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
1
95 95
N i3
[ Al
NN 2A-U--2CHAVG), L L UM 2A-U--2CEAVG) |
4E.BMM‘ 448
Av \\V__.
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 5439.90 49.69 4.0 -4.31 40.89 34.42 10.84 36.46 0.00 102 89 AVERAGE 1551000 103.53 ------ - 9.47 34.50 10.91 36,35 0.00 102 88 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C60 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Vertical Fundamental
mLﬂel(dB!le)
1138
95
B
650
48 B ‘I.' " l‘vlll"JVMv Hh‘;lj'lnl Mlynm i A‘\ ‘\
Peak Blank
5
163
5685 5701, A 5733
Frequency (MHz)
Linit fead At Cable Preanp
Freq Level Line Margin Level Factor  Loss Factor Factor
Meddnds B B & B B B a g
1 5737.40 5100 68.20 -17.20 43.87 34.57 1119 37.83 0.0e
Sporton International Inc. (Kunshan) Page Number 1 C61 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

TEL : +86-512-57900158
FCC ID: PJZ5228XG

Pol. Horizontal Vertical
mLﬂel(dBu‘ﬂm) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy T LT gy g |1 e
1 _ - ULNIUNI2AU-H2CHAVG) . B 1 UAH-UNZAN-ZCAVG)
Peak e " i —— : " iy
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11620.00 45.14 74.00 -28.86 55.86 37.92 16.06 66.90 .00 -=- PEAK 1 10620.00 43.61 74.80 -30.39 %.53 37.92 16.06 66.% 8.00 --- --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C62 of C92




s=amranas. FCC RF Test Report Report No. : FR332120-01
16
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH110_Full RU_5550MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1
1134 1138
s 175
813 M3
9 U-H-A-U-N-2-UAT-2C i | e T g R X2
6l | y - | U2 N2
il st A I W
44 4
Peak
128 s
163
163
G 5300. 5430, 5410, 5510, 5550 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 55060 62.98 7400 -1LA2 5418 .02 10.84 3646 0.60 30 164 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 S468.00 66.09 6.20 -L.11 57.05 4.4 10.85 36.45 0.00 300 104 PEX 1555000 117,45 ----vv -oee- 108,28 34.50 10.95 36.28 0.00 300 184 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138 1
95 95
N i3
[ Al
LN 2-U-I-2CEAVG) L L UM 2A-U-I-2CIAVG),
44 448
Av
g 15 325
163 163
&30 5300. 5430, 5410, 5410, 5550 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 5457.40 52.61 94.00 -1.39 43.83 34.41 10.84 36.47 0.00 300 104 AVERAGE 1555000 107.82 ------ === 98,71 34.50 10.93 36.32 0.00 300 184 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C63 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




samran . FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Fundamental

mLﬂel(dBlle)

'I A
1138

W
5 WM
M3 \ Hdu'

L\m“ , U-Hlt-0-H0-24-U-I-2C)
0 AN ]
YAt
48
Peak Blank
5
16
5950 5503, 5636, 5679, 5TiA, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos

Freq Level Line Margin Level Factor  Loss Factor Factor Renark

MdWaBNe B BN Bk & B & a g
1 573748 59.53 68.20 -B.62 5L.66 34.57 1L19 37.84 0.0 308 164 PEX

Sporton International Inc. (Kunshan) Page Number 1 C64 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




s=amranas. FCC RF Test Report Report No. : FR332120-01
16
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH110_Full RU_5550MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1
1134 1138
s 175
813 M3
40 UI-U-N-2A-UAT-2C i | T T o B R0 E
6l ! AMMWV | U2
. &l
et okl bR AY
44 4
Peak
128 s
163
163
G 5300. 5430, 5410, 5510, 5550 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 55160 6LBR 7480 -11.20 53.04 M1 1083 3648 080 254 93 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 GAE5.60 62.96 6B.20 -5.24 5413 .43 10.85 3645 0.00 254 GIPEN 1 5550.00 117,57 ----vv -ooev 108,46 34.50 10.93 36.32 0.00 24 93 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138 t
95 95
N i3
[ Al
LN 2A-U-H-2CEAVG) L L UM 28 U-I-2CEAVG),
44 448
Av
g 15 35
163 163
&30 5300. 5430, 5410, 5410, 5550 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 54%5.40 51.63 94.00 -2.37 42.86 34.41 10.83 36.47 0.00 254 93 AVERAGE 1555000 109.78 ------ ------ 108,64 34,50 10.94 36,30 0.00 254 93 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C65 of C92

TEL : +86-512-57900158
FCC ID: PJZ5228XG




samran . FCC RF Test Report Report No. : FR332120-01

Pol. Vertical Fundamental

Lol

i W\I

| U-Hlt-0-H0-24-U-I-2C)

g 1
MMW«WJW W} .‘.‘W‘Tl' by “T‘“

48

Peak Blank

5

16

5950 5503, 5636, 5679, 5TiA, 5765
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5728.67 53.9 63.20 -9.30 50.84 34.% 1113 37.68 .00 254 93 PEM

Sporton International Inc. (Kunshan) Page Number 1 C66 of C92
TEL : +86-512-57900158
FCC ID: PJZ5228XG



SPORTON LAB.

FCC RF Test Report

Report No. : FR332120-01

Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
e IEITENTS 3 UALAADNG
iy Iy i [ LT g |1 e
L - UNIA-UAT-24-U-HI-CIAVG)| 1 - ~ UNIH-UNI-2A--NI-CAVG)|
ol 1
Peak A A
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11100.00 45.57 74.00 -28.03 35.73 38.00 1611 66.87 0.00 PEAK 1 11160.00 45,10 74.00 -28.39 37.87 38.00 1611 66.87 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG

Page Number : C67 of C92




saronas. FCC RF Test Report

Report No. : FR332120-01

17
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1134 1138 |
s 175
813 M3
U'NH'1'U'~”'2AU'N”2C —|-|_|_|“_‘-|'|_’|_|_|_LI_,—|_,___ _NH_1_UM|_2AU_NH2C
50 50
1 2
44 4
Peak M ‘
128 s
163
163
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
155336 5265 7400 -2L35 4388 M4 1083 3647 080 109 123 PEN Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5469.84 52.14 6B.20 -16.06 43.29 4.4 10.85 6.4 0.00 109 123 PEN 1 5670.00 113.84 ------ oo 104,84 34,50 1110 36.68 0.00 189 123 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
1
95 95
N i3
[ Al
U-NI-A-ULN-2A-ULH-2CHAVG) L L NI 2A-U-I-2CEAVG)
44 i 448
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 545384 42.26 94.00 -11.74 33.49 34.41 10.83 36.47 0.00 109 123 AVERAGE 1 5670.00 104,43 ------ - 9,38 34.50 1109 36.49 0.00 109 123 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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Report No. : FR332120-01

Pol. Horizontal Fundamental
mLﬂel(dB!NIm)
1138
5 ’\
wy ,«”W %'W fﬂ M
51 — i M.ww
48
Peak Blank
5
16
5685 5101, 5. 533,
Frequency (MHz)
Linit Read At Cable Preamp  Aux
Freq Level Line Margin Level Factor  Loss Factor Factor
MdWaBNe B BN Bk & B & a g
1 573524 66.61 63.20 -1.59 38.61 34.57 1L19 37.76 .00
Sporton International Inc. (Kunshan) Page Number 1 C69 of C92
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17

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH134_Full RU_5670MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1138 103 1
s 175
813 M3
50 i 7 50 -
148 r A il
448
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 S44.30 SB.06 AB0 -S04 4942 3.0 1079 3655 0.0 271 86 PEM Bz dBu/n dBuv/m OB dB B/ B B B deg
1 5465.20 57.01 68.20 1119 48,15 34.43 10.85 36.45 0.0 271 GG PEN 1 5678.00 112,57 ------ o= 103,57 34.50 1110 36.68 0.00 271 86 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
1
95 95
N i3
[ Al
U-NI-A-ULN-2A-ULH-2CHAVG) L L NI 2A-U-I-2CEAVG)
4 ] i)
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 543016 46.87 54.00 -7.13 38.88 34.42 10.84 36.47 0.00 271 86 AVERAGE 1 5670.00 103.9 ------ ------ 94,80 34.50 1109 36,49 0.00 271 86 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C92
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Pol. Vertical Fundamental

Lol

113§

] i W WWWWM
Ni 5 U-HI-A-U-N-2- A2
650 7 mu

MM‘WWAM bl
A St

48
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 527,30 65.42 63.20 -0.78 57.35 .55 1LI3 37.66 0.0 271 86 PEAK

Sporton International Inc. (Kunshan) Page Number 1 C71 of C92
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Pol. Horizontal Vertical
mLevel(nBqu) 0 Level (dBuvim)
1138 1134
a5 LIt
s U INANZ, 3 U UNZEINI
iy Iy i [ Wiglig g |1 e
N _ U 2A - 20(AG) i ) ~ UNELHLAUNICIAVG)
Peak . P I —— ' ) o
TP iy W"‘"W‘“
Avg 5 bl
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 11340.08 4372 74.80 -30.28 .11 38.14 16.26 66.79 8.00 - --- PEAK 1 11340.00 44,04 74.00 -20.% %6.43 38.14 16.26 66.79 8.00 - --- PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: PJZ5228XG
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_Full RU_5290MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
B3 B3
] | [ UIF-NI-2A-U-NL2C
5.0 5. W
448 48
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 512831 59.13 74.00 -14.77 SL&7 3406 1059 37.09 Q.00 23 118 PEAC 1 5290.00 106.70 65.30 30.40 9B.4 3430 1872 3676 0.0 233 110 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
ik ik !
B3 B3
5.0 5.
UMM 2A-U-S-2CAVG) U-H-8-U--28-U--2C1AVE)
e [— L ekl
488 48
Av
g 15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 510704 4330 5400 -5.68 40.78 3405 1058 37.09 Q.00 233 110 AVERAGE 1 5299.00 9%.45 66.30 28.15 BB.19 34.30 1872 3676 0.0 233 110 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C73 of C92
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Pol. Horizontal Fundamental
1.mLeveI(tll!!l\l'lln)
1138
QT.SW YWM\
s U NN
ey
650 " 1
Ll T T PR
48
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 537450 6141 74.00 -12.59 52.87 4.40 10.76 36.62 0.00 235 116 PEAK

Lol

113§

50 Ay
\«\ 1 U-NIA-A2-U-HI-2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535430 53.34 54.00 -0.66 44.85 34.40 10.75 36.66 0.80 235 110 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C74 of C92
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Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_Full RU_5290MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
B3 B3
o M (Tt T CHT A E
Bl MVVWVWV T mg LMmWWMWMm
448 48
Peak
15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5115.36 59.33 74.00 -14.67 5184 3403 1057 7711 .60 108 129 PEAC 1 5290.00 107.23 66.30 30.93 9B.80 34.34 1873 3673 0.0 100 129 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
5.0 5.
UMM 2A-U--2CAVG) U-H-8-U--28-U--2C1AV)
il [— L ekl
488 48
Av
g 15 15
163 163
G 532 5164, 51%. 528, 5260 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

B dw dBm B B B oo deg
1 5147.68 43.54 54.00 -5.46 40.88 34.10 10.61 37.85 @.00 109 12 AVERAGE

6 b dBfm B B B o deg

1 5299.00 97.21 65.30 28.91 89.01 34.30 16.71 36.81 0.80 100 129 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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Pol. Vertical Fundamental
1.,,.Level(tll!ll\l'lln)
1138
g7f 'm A N IA J’ﬂ
| W M W
03
U-Hlt-0-H0-24-U-I-2C)
i
650 A 1
At
48
Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5362.99 61.20 74.00 -12.80 52.78 34.40 10.75 36.65 0.0 108 129 PEA

Lol

113§

IH k| M
ﬁﬂll ./I\ /‘\
) W

\F/\ 1 U-NIA-A2-U-HI-2C AV

Avg Blank

5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 535310 5195 54.00 -2.05 43.46 34.40 10.75 36.66 0.00 109 129 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C76 of C92
TEL : +86-512-57900158
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Pol. Horizontal Vertical
el B el B
138 1134
a5 s
83 i3
[N KNETE R U AL ZA D
iy gl . S 1 B e L S I

LA AL LG UMM AL

Peak y WWW
WWW
Avg bk
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10530.00 43.5% 68.20-4.10 %611 37.28 15.65 67.86 0.0 - - PEAC 1 10530.00 4109 68.20 -5.31 37.00 37.28 15.65 67.06 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C77 of C92
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
138 1138 1
s 175
813 M3
ML i T Yty AR T
ESIUMWWWMWWWWWW " " W
44 4
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 5540 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 549,36 6245 ABD-IL34 S3.71 3.0 1083 3648 .80 25 181 PEM Mz dBuV/n dBuv/m  dB OB dBfm B 0B B a dg
1 5469.36 63.83 6830 -4.47 5490 4.4 10.85 6.4 000 225 0D PEX 1 5530.00 109.73 ------ - 108,60 34.50 10.94 36,30 6.0 225 181 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
1
95 95
N i3
[ Al
NN 2A-U-H-2CTAVY L L UM 2AU--2CEAVG) |
) rmmoytwnlinliel L] I
Av
g 15 125
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddndin B B & B B B a i MeBdndiie B B & & B B a i
1 5459.44 53.42 9400 -0.58 44.62 34.42 10.84 36.46 0.00 225 11 AVERAGE 1 5530.00 109.0 ------ - 99.94 34.50 10.91 36.35 0.00 25 181 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C78 of C92
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Pol. Horizontal Fundamental
mLﬂel(dB!le)
1138
5
03
U-Hlt-0-H0-24-U-I-2C)
650 ! 1
“1 e l'v“lv‘l wv):‘ " b W | i V’%T&WWWW“M
48
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 5762.84 53.68 63.30 -9.78 5103 34.63 1123 38.29 0.0 225 161 PEX
Sporton International Inc. (Kunshan) Page Number 1 C79 of C92
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Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
WLEVEHGBIIVII’H] 11"Le\ielidlillwm)
1134 1138 1
s 175
813 M3
] | | T[22
50 50 WM
44 4
Peak
128 s
163
163
G 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dub/m dBuv/m  dB dBwV dB/m A8 A8 dB o deg -
1 SMLE4 GLES 7400 -11.42 5285 .40 10.02 3650 0.80 109 22 PEW Bz dBu/n dBuv/m OB dB B/ B B B deg
1 S467.44 6013 6830 -B.17 5130 3443 10.85 3645 0.00 1@ 22 PEN 1 5530.00 107.04 ------ oo 97.98 34.50 10.91 36.35 0.00 190 22 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
113§ 1138
1
95 95
N i3
[ Al
U-N-A-AN-2A-ULHI-2CAVG) L L UM 2A-U--2CEAVG)|
44 448
Av
g 15 325
163 163
&30 53 5414, 546, 54718, 5510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 5430.00 51.63 54.00 -2.30 42.89 34.42 10.84 36.47 0.00 100 22 AVERAGE 1 5930.08 97.53 ------ -oooe- 88.42 34.50 10.93 36.32 0.00 100 22 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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Pol. Vertical Fundamental
mLeveI(dB!le)
1138
5
03
U-Hlt-0-H0-24-U-I-2C)
650 i !
Moot e g MWWMW\MMW
48
Peak Blank
5
16
5685 5101, 5. 533, 5748, 5765
Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 5707.% 57.64 68.30 -10.66 40.57 3456 LL1B 37.67 Q.00 100 22 PENC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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Mode Harmonic
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT CDD 1S4T
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1138
15 15
i3 AR, 3 AR
A I O N O
650 650
L UNA-LA A UARCIG) L L UAHNAUNRCG)
Peak 4” 1 4t kb m,meMWW“‘M
Avg s 4
163 163
7500 9200, 11400, 13600. 15800. 18000 7000 5200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B @B B B o g ModWnBWh B BN B B B B o g
1 11660.00 45.74 7480 -28.26 5.9 3796 1609 66.89 B8 -~ - PEAC 1 11660.00 470 7480 -29.28 5757 3.9 1605 66.89 888 - - PEAC
129"“9' (Vi) 120[9‘19\ (dBuVim)
1050 104
W0 00
(- N-A28- L Tl UMM 2A AL
T80
U n L
Peak
00
i) 1T _ SBND 30 1 S0BAND T3 A
Av
g 5 Ll
00 300
10 130
18000 2400, 26800, 30, 36600, 40000 16000 200, 26800, . 35600, 4000
Fraquancy (NHz) Frequency (MHz)
Note: Only the worst case has assessed 18G ~40GHz to test.
Sporton International Inc. (Kunshan) Page Number 1 C82 of C92
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE160_CH50_Full RU_5250MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
U-HlA-0-H0-24-U-AI-2C) ] | U AU ZAU-NLC
5.0 1 ’ 5.
448 48
Peak
15 15
163 163
A0 5030, 5100, 5150, 5200, 550 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 51195 9.5 74.00 -14.75 5174 3404 1058 3711 Q.00 26 106 PEAC 1 5250.00 99.87 ------ ----- 9973 M.34 1673 %73 000 L6 106 PEAC
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 !
B3 B3
5.0 5.
U-N-A--2A-U-H-2C1AVE)
e Cefetauts iy i o 44
Av
g 15 35
163 163
A0 5030, 5100, 5150, 5200, 550 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 514375 5813 3400 -3.77 4060 3409 10.60 37.06 Q.00 226 10B AVERAGE 1 5250.00 98,65 ------ ------ B.47 .30 1070 .80 0.0 26 106 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: PJZ5228XG
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Pol. Horizontal Fundamental
mLﬂel(dBﬂWm)
1138
97.., ww M}WW
LK
\‘ U-Hlt-0-H0-24-U-I-2C)
650 i ‘
a Aot
Peak Blank
5
16
5050 500 534, 5376 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 538755 59.66 74.00 -14.34 5109 34.40 10.77 3660 Q.00 2% 108 PEAC
mLﬂel(dBﬂWm)
1138
5
A
650
o ULNIA-U-N-2A-U-H0-2C{AVE)
43..'! flrdidy My vt i S Y S
Avg Blank
5
16
5050 500 534, 5376 5418, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MdWaBNe B BN Bk & B & a g
1 538734 5114 3400 -Loe 4057 34.00 1077 36.60 Q.00 226 10B AVERAGE
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20
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE160_CH50_Full RU_5250MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
B3 B3
U-HlA-0-H0-24-U-AI-2C) ] | U U ZAUNLC
5.0 WWWA(‘ 5.
448 48
Peak
15 15
163 163
A0 5030, 5100, 5150, 5200, 550 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 513725 6l.43 74.00 -11.57 33.83 3407 10.60 37.67 Q.00 18 9L PEAC 1 5250.00 101.86 ------ ------ 9.8 M5 1067 3691 000 100 9L PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
B3 B3
5.0 5.
U-NI-A---2-U--2C4AVE)
44 48
Av
g 15 35
163 163
A0 5030, 5100, 5150, 5200, 550 1o 200, 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meda BN B B Bk B & B o dy MeEsBWE B BY &k & & & a dy
1 513600 5215 3400 -L75 44.67 3407 1059 37.08 Q.00 100 91 AVERAGE 1 5250.00 9140 ------ ------ B3.00 .30 1671 .81 0.00 100 9L AVERAGE
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Pol. Vertical Fundamental

mLeveI(d&Nlm)

1138

075 h“v‘vﬁ wkvi\

B3

5( U-Hlt-0-H0-24-U-I-2C)

0 ! 1

u g
Peak Blank

5

16

5050 500 534, 5376 5418, 5460

Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 5360.41 6311 74.00 -10.89 54.56 34.40 10.76 36.61 0.00 108 91 PEA

Lol

113§

4 U-NIA-A2-U-HI-2C AV

448 VAR R A
Avg Blank

5

16

5050 500 534, 5376 5418, 5460

Frequency (Mz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Mz dBuv/m dBuv/m B BV w8 B B o deg
1 538377 50.87 4.0 -3.13 431 34.40 1077 36.61 0.00 108 91 AVERAGE
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Pol. Horizontal Vertical
el B el B
138 1134
a5 s
83 i3
[N KNETE R U AL ZA D
iy gl . S 1 B e L S I

LA AL LG UMM AL

Peak n , ,,WWWW
Avg bk
163 163
7000 a0, 11400, 13600, 16800, 18000 T000 9200, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
M BNe B BN Bh & B & 0 &y MdnBN B BN Bh & B & o &g
1 10900.00 44.13 63.20 -4.00 36.49 37.20 15.%8 67.89 0.0 - - PEMC 1 10500.00 44.66 68.20 -23.34 3.97 37.20 15.%8 67.89 0.0 - - PEAC
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Pol. Horizontal Vertical
mLmI(d&J‘Hm) " Level {4BuVim)
1050 105
900 900
70 U0 -N2AUN0-2C) I UAIA-U-NI2A- UG
UL _ 11T N L N1 I e B
60.0
WL . —= - o
ki, ) .
PO St e L s i e
Peak
P 300
Avg -
150 '
7000 9200, 11400, 13600, 15800, 18000
7000 9200 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp Ao APos Tos Freq level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
L ———— Mz dwy/nddv/m 48 B dBm B B A8 o deg
Mz dBulfn dBuV/m  dB dBWV B A8 B OB o dg 1 11440.00 5199 74.80 -20.10 59.69 3B.20 14.87 60.86 .00 288 229 PEAK
1 1149.00 9.8 7480 -24.16 5763 38.20 1487 6086 0.0 - - PENC 1 11440.00 4199 5480 -10.01 4978 3B.20 1487 6086 0.00 288 229 Mversge
1 17153.00 6580 68.20 14D £5.31 4109 1831 SROL 0.0 30 240 Peak 305,08 6101 6820 LAY G665 4165 1830 SB.92 0.0 195 208 Peak
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Pol. Horizontal Vertical
L.m“umzl(IIBu‘ﬂm) " Level (4Bu/m)
1080 105,
900 904
e U UN2A N2 - UN-SN2A N2
N I B | N A A R I R I J A A R R
il ummmmwﬂw L T
— = 4 - vy ] — L 4 - | R &l
45,0l g el J1 I i bttt
Peak
300 300
Avg 150 4
7000 9200, 11400, 13600. 15800 18000 7000 920. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBul/m dBuv/m  d8 BV dBm B B A8 m deg Mz dBuU/m dBuV/m 6B BV dBm B dB A8 o deg
1 1144p.00 52.22 74.00 -21.78 6.8l 38.20 14.87 60.56 .80 312 245 PEAK 1 11449.00 54.64 74.00 -19.36 62.43 38.20 14.87 60.56 0.00 202 0 PEAK
1 1144000 41,19 5400 -12.81 45.98 38.20 14.87 60.86 .00 311 245 AVERAGE 1 1144000 42.28 54.00 -11.72 3007 38.20 1487 6036 0.0 M 0 AVERAGE
3 17164.00 66,15 68.20 -2.05 65.67 4107 18.32 SR.9L 0.80 299 I35 Pesk 3 OI7164.00 6700 63.20 -11B 6654 4107 1832 SB.9L 0.80 295 237 Peak
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 0 Level (dBuVim)
904 904
. UNILANI2A0-2C) . ULNILANI2A0-2C)
I | I A L I T I | N A L I T
i NN g UM 2 MV
- T 7 - g " - T 7 - Ry
15,0t oot .MWMWWMW 851 o— vt ot
Peak N
Bl g
Avg
150 1,
7000 9200, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Meddm B B BN B & & & o MedWn B B BN Bn & & & a tg
1 11428.00 48.22 74.86 -25.78 56.82 38.28 14.86 60.B6 @.08 - --- PEAK 1 11428.00 48.95 74.8@ -25.85 56.75 38.28 14.86 60.86 .08 - --- PEAK
2 103100 66.70 63.20 -1.50 66.16 4114 18.30 5890 0.8 300 135 Pesk 11712009 67.08 68.20 -1.12 66.52 4116 18.29 S3.B9 0.00 3B 220 Pexk
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Pol. Horizontal Vertical
mLeveI(dDu‘lﬁn) 0 Level (dBuVim)
904 904
. UNILANI2A0-2C) . ULNILANI2A0-2C)
I | Y R Ly B I | N A L I T
i UNEEUAE i UNEEUNIZAD
- 4= - C U sl — — - - | PR &l
15 s " b 15 Dt i . r Ll
Peak
Bl g
Avg
150 1,
7000 9200, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedimddn & BN Bh & B @B w g Wdnddn & BN Bh & B @B o i
1 1378.00 43.86 7480 -25.9 55.91 38.13 14.83 60.86 0.8 3@ 13 Peak 1 11389.08 49.38 74.0 -24.7¢ 57.13 38.19 14.84 60.B6 .08 191 B Peak
2 1707600 63.20 63.20 -5.00 62.56 4125 18.26 SB.E7 0.08 300 47 Pesk 117109.09 65.57 68.20 -2.63 65.00 4113 18.28 S3.89 0.00 300 226 Pesk
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Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. .
50,
U-NI--U-NI-2A-UN U-NII-1-U-NII-2A-U-N
I
40, 10,
" g
5 2 bbbl i
2 3 HER P L i MWM
2 gy A A0 ’M WW
Peak 100] [ 1
1 10
30 100. 200. 300. 400. 500. 600. 0. 800. 900. 1000 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Freguency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuv/m  dB dBuV/m dBuV dB/m  dB B cm  deg MHz dBuV/m  dB dBuV/m dBW dB/m  dB  dB  cm  deg

1 48.43 17.52 -22.43 40.00 34.33 15.04 1.03 32.93 - Peak 1 57.16 27.76 -12.24 4.8 46.45 13.10 1.12 32,91 ---  --- Peak

2 138.64 20.31 -23.19 43.50 34.80 16.57 1.77 32.83 --- Peak 2 135.73 24.00 -19.58 43.50 38.48 16.68 1.75 32.83  ---  --- Peak

3 182.29 21.00 -22.50 43.50 36.02 15.77 2.4 32.83 --- Peak 3 205.57 19.27 -24.23 43.50 34.16 15.76 2.18 32.83  ---  --- Peak

4 367.42 21.93 -24.87 46.80 32.61 19.49 2.67 32.34 --- Peak 4 307.42 22.19 -23.31 46.80 32.87 19.49 2.67 32.84 --- --- Peak

5 437.48 24,29 -21.71 46.80 31.78 22.32 3.19 33.ee --- Peak 5 416.86 23.11 -22.89 46.80 30.96 21.95 3.11 32.91 --- --- Peak

6 68134 28.81 -17.19 46.88 32.62 25.23 3.99 33.83 - - Peak 6 527.61 30.13 -15.82 46.0@ 35.26 24.43 3.51 33.82 -  --- Peak
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Appendix D. Duty Cycle Plots

Antenna Band

VBW

Duty Cycle(%) Setting

T(ms) 1/T(kHz)

0+1+2+3 |5GHz 802.11a

95.32 2.065 0.484 0.51kHz

0+1+2+3 |5GHz 802.11ax HE20

98.09 10Hz

0+1+2+3 |5GHz 802.11ax HE40

96.07 0.780 1.283 1.3kHz

0+1+2+3 |[5GHz 802.11ax HE80

92.81 0.412 2.430 2.7kHz

0+1+2+3 |5GHz 802.11ax HE160

88.04 0.235 4.255 4.3kHz

802.11a

Spectrum

(=)

Ref Level 36.00 dBm
f Att
SGL

30 dé & SWT 5 ms

Offset 16.00 dB & RBW 10 MHz

vYBW 10 MHz

@ 1Pk Max

30 dBm

M1[1] 15.05 dBm|

333.33 ps
3.05 dB|

T ﬂ\,mmlﬂw‘

: D2[1]
ST gl sgdn sl 63 brrvie]

-30 dBm

-40 dem

-50 dBm

-60 dBm

CF 5.18 GHz

691 pts 500.0 ps/

Marker

Type | Ref | Trc | X-value |

y-value | Function | Function Result |

M1 1
D2
D3

333.33 ps
2.06522 ms
2.16667 ms

M1 1
M1 1

15.05 dBm
3.05 dB
-0.29 dB

I

J L
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802.11ax HE20

Spectrum

(=)

Ref Level 36.00 dBm
f Att 30 de
SGL

Offset 16.00 dB & RBW 10 MHz
- SWT & ms YBW 10 MHz

@ 1Pk Max

30 dBm

D3[1] 0.04 dB

W_;AII "

1.52174 ms

M1[1] 15.05 dBm

1 1
M Aot

_;’vf" T
10 dBrm

Lo T =y

g
4

WWMMMW:;W

0 dem

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.18 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Tre |

X-value | Y-value |  Function | Function Result |

M1 1
D2, M1 1
D3 M1 1

557.97 ps
1.49275 ms
1.52174 ms

15.05 dBm
2.41 dB
0.04 dB

J{

802.11ax HE40

Spectrum

Ref Level 36.00 dBm
f Att
SGL

20 de » SWT

Offset 16.00 dB & RBW 10 MHz
2 ms YBW 10 MHz

@ 1Pk Max

30 dBm

D2[1] 5.22 dB

20 dBm

779.71 ps

M1[1] 10.95 dBm

IR

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.19 GHz

691 pts 200.0 ps/

Marker
Type | Ref | Tre |

X-value | Y-value |  Function | Function Result |

M1 1
D2, M1 1
D3 M1 1

84.06 ps
779.71 ps
811.59 ps

10.95 dBm
5.22 dB
0.62 dB

J{
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802.11ax HES8O0

Spectrum

(=]

Ref Level 36.00 dBm
|& Att
SGL

30 de @ SWT

2 ms

Offset 16.00 dE & RBW 10 MHz

YBW 10 MHz

@ 1Pk Max

30 dBm

D3[1]

20 dBm

M1[1]

o H];\[UV‘AMW‘LI-WWW; MW/‘MW

nuwrwﬂmuwufm

0.35 dB
443.48 ps
8.00 dBm
144.93 ps

il oo A

0 dBm)

-10 dBjmy

-20 delmy
u‘\r

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

CF 5.21 GHz

691 pts

200.0 ps/

Marker

Type | Ref | Trc |
M1 1

X-value

Y-value |  Function |

Function Result |

D2 M1 1
D3] M1 1

144.03 s
411.50 ps
443.48 ps

8.00 dBm
6.67 dB
-0.35 de

T

802.11ax HE160

p

Spectrum
Ref Level 37.50 dBm
l» Att
SGL

30 de @ SWT

Offset 17,50 dB & RBW 10 MHz
2ms

YBW 10 MHz

@ 1Pk Max

30 dBm

D3[1]

20 dem

M1[1]

0 dBrm

[ 4 ARkt mermwwmw—

-0.12 dB
266.67 ps
4.83 dBm
257.97 ps

-10 dBm

-20 dem

-30 dém

-40 dem

-50 dBm

-60 dBm

CF 5.25 GHz

691 pts

200.0 ps/

Marker

Type | Ref \ Tr|:| X-value

Y-value | Function

Function Result |

M1 1
Dz, ™M1 1
D3| M1 1

257,97 ps
234,78 ps
266,67 ps

4.83 deém
4.79 d&
-0.12 de

i

Ready
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